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Part List DX-2126
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Code | Name (owhs)pls Code Name (oshd)pls

1 outer flange 9jo0 | 28 | Small gear S295 8305
2 grinding wheel Saweaise | 29 | bearing 6301-2RZ 6301 Say sl
3 inner flange »joxgo | 30 | bearing clamp Sopals gy
4 wheel cover Bélao L8 31 armature assembly 0T
5 Screw, MB*25 Bdlao LIS 24 32 insulation washer szu0)T 65,85 8
6 | spindle i Jwe | 33 | bearing B000-2Z 6000 Souy july
7 key 4*16 Gad Juo 45 | 34 | bearing sleeve 63 Siwl
8 anti dust cover wsSS s Sgy | 36 | screw ST4.8*75 Sisb an
9 | screw M5*16 wSopSopnan | 36 | wind baffle 3538
10 | spring washer,5 #ilg | 37 | stator assembly Sl
11 | flat washer,5 #blg | 38 | right brush cap ALESE s
12 | bearing box usSySwys | 39 | right brand el Jad
13 | papery washer GES yilg | 40 | motor housing Sadll edwgy
14 | bearing 6203-2RS 6203 Syl | 41 left brand w2 Jud
15 | bearing clamp S paly g 42 screw ST4.2*12 G ay
16 | spring washer 4 G pilg 43 left brush cap GLEd s
17 | screw M4#12 @z | 44 | carbon brush Jed
18 | big gear Syjpexss | 45 | brush holder set G
19 | retainer 17 exas 595> | 46 left handle 2 Bl
20 | bearing 608-2Z 609 Sauuls | 47 | capacitor (0.33 uf) uje
21 | side handle wseSoiws | 48 | switch EWILY
22 | gear box usSoS | 49 | screw ST4.2%16 ax
23 | screw ST4.8*35F s aun | 50 | right handle Sl y 8w
24 | lock pin oSdas | 51 cord clamp g
25 | spring wSJad 28 | 52 | cord guard JSes
26 | wire spring 10 oS Jas 15 53 plug Js
27 | hex nut M8 s2a0)1 jwoygo | 54 | spanner BT
55 Soft start P P - | P
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